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Mill Certificate EN10204 3.1 QUALITY CERTIFICATE g

EHE (Certificate No.): 20180516D4
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Contract No. | Commodity { Designation No. Lot No. Heat No. ; Condition Size (mm) Quantity (pc) Net Weight Specification Case No.
Titanium Dia 0.750” x ASTM B348 Gr.2
6753 Grade 2 TY1801-501011 Annealed 146 594.0 kg #10, #11
Bars Length 96” - 145” Rev.2013
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b Dimensional Visual Ultrasonic
Others Inspection Inspection Inspection Macrostructure Microstructure Hydraulic Flattening Flaring Fairing
Acceptable Acceptable Acceptable
A o % B Chemical Composition (%)
Location Ti Fe C N H O | HEFTE (others)
Top # Remainder 0.096 0.016 0.015 { 0.001* 0.14 HAS (Bach) <0.1
Bottom & Remainder 0.098 0.014 0.010 | 0.001* 0.13 S (Total) < 0.4
& The ultrasonic inspection was done as per AMS2631 Rev.E Class A.
The bars were annealed under temperature 650°C for 1.5 hours.
Note . (Date)
* H tested on final diameter.
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